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Photo. 2. Behavior of grain boundaries at
transition temperature range in the sample
tested at 40°C.
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River pattern in the sample
tested at 40°C.

Photo. 4. Twin and ‘‘ tongue ”’ marks in the

sample tested at 40°C.
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